IN—Y) A
PARTS LIST

CH-8B
CH-/B

SEIKO SEWING MACHINE CO,, LTD.






B X

CONTENTS

Page
ﬁ‘f*ﬁ\ ;$i*§x %Ejﬁl% _______________________________________ 11 2
NEEDLE BAR. PRESSURE BAR . THREAD CONTROLLER
SHE, 2. RIF CH-TB BAME) ovooemomemeoeooe 3,4
NEEDLE BAR. PRESSURE BAR . THREAD CONTROLLER (CH-7B EXCLUSIVE PARTS)
FE KR EEUBMR ORUMEEIR  cceemmmeommmeoooeoo 5,6
UPPER SHAFT - THREAD TAKE-UP - UPPER SHAFT MECHANISM - REVERSE STITCHING MECHANISM
ERYBE - RBE oo 7,8
UPPER SHAFT MECHANISM - BOBBIN WINDER
T - ME - TiEY  m e 9,10
OSCILLATING SHAFT = SHUTTLE HOOK - LOWER FEED ROCK SHAFT
TEh - TaEYRBE R 00 e 11,12
OSCILLATING SHAFT - LOWER FEED MECHANISM
NI A=K e 13,14
BELT GUARD BODY
oy - 15,16

ACCESSORIES




BtiE. WA, RETF
NEEDLE BAR. PRESSURE BAR, THREAD CONTROLLER




BriE WZE . REBEF

NEEDLE BAR. PRESSURE BAR . THREAD CONTROLLER
No. |BRmES % % fE %% e DESCRIPTION
PARTSNO.| & | & |QTY

1 150326 ¥ " ==

2 120025 N } ifﬁ]gﬁiﬁ TENSION SCREW STUD

2 ooois * * | |BETERE THREAD GUIDE

4 120020 * % 1 A—m TENSION DISC

5 120024 . x ol S TENSION RELEASE WASHER

6 123657 . x LRERR T RELEASE SPRING (THICK)

2 120057 x * Y T.SPRING BUSHING (L)

8 1153672 . X ! 'J-:%’*:H%:l kot TENSION THUMB NUT

9 |28071 . * S yhFy T.REGULATOR THUMB NUT

10 111073 . - 3 @@é&)ﬂt TENTION RELEASE BASE

11 |16090 . - 3oppsaa) SCREW 11/64X32 L=11

12 |16090 . - N =T KNIFE SWITCH-ON ROLLER

13 10599 * - i |heodaraese— Nt

14 |16091 « | - | 1 7]_/_\71,37%6(’? _ WASHER

15 |28165 x - Bk v SPRING WASHER

16 |30644 . - y [BARE, GUIDE PLATE

17 |10636 . - P it S SCREW 6.75X24 L=385

18 |28052 M T I S e NUT

19 |3040 . : s |EHe%E TENSION RELEASE LEVER

20 (30025 % * > | 2IE Ty SCREW 9/64X40 L=8

21 |28005 % * R B U “x WASHER

52 15007 . X S A THREAD TAKE-UP LEVER COVER

23 |28169-A . * eSS SCREW 9/64X40 L=10

o4 28068 . .  |EE FACE PLATE

25 118065 . x 2 |EiEECE) SCREW FOR M5X0.8 L=20

26 128170 . : LR SCREW FOR M5X0.8 L=14

27 18040 . : V22 E, CONTROLLER SPRING STOP

28 |28158-A * B 1 ﬁ*ﬁ"f‘ﬁf(’%) SCREW 9/64X40 L=8

98 |28158 " . L |ERART THREAD GUIDE (LOWER)

59 8040 . x ! mﬁ%ﬂ(‘F)m THREAD GUIDE (LOWER)

1 NEEIEARY o

31 |28050-A % -

32 12067 W } E;gi;g;tm P/BAR BUSHING (LOWER)

33 |1402 « | x| 1 |ERL SAESER BAR THUM &

34 |28055 % ¥ ) SCREW

35 |28054 A I Eggg;@&j 2+ PRESSER BAR SCREW NUT

36 |28048 . * | [EAERS PRESSER BAR SPRING

37 131021 . . e I P/BAR LIFTING BRACKET

38 |28038 N : | [EampsEaL SCREW M6X1 L=16

39 (100914 : x ) [BEIoELLE N/BAR ROCK FRAME GUIDE

20 |28049 . x 2 Lok SCREW 11/64X40 L=8.7

41 118065 . x , [REEEEERL POSITION GUIDE BRACKET

42 |28034-A . : 2 |Bak SCREW M5X0.8 L=14

43 128035 . : LEELIEL. NEEDLE BAR ROCK FRMAE

a1 28043 . X IELaEs D) ROCK FRAME STUD(UPPER)

45 (11426 * * 1 |etiETEES (E)IE A% SCREW M6X1 L=10

46 (28045 W N IR 14 3=t o b E” RING

17 58039 x * ! éﬂ%/y%ﬂpgjﬂ' ROCK FRAME WASHER

48 |28029-A . * || NEEDLE BAR CONNE. LINK

49 |28030-A . . 15 NEEDLE BAR

50 |28131 . : ks, N/BAR CONNECTING STUD

51 |28037 : X LR o FEED LIFTING ECCENTRIC

52 |28041 . X IELaEr N L ROCK FRAME STUD(SMALL)

53 28044 * _ 1 |stiEx 25,/ ) SCREW M5X0.8 L=12

51 128036 . . IEELeEs (D) ROCK FRAME STUD(LOWER)

55 |28042 . x PEELREr N L ROCK FRAME STUD(LARGE)

56 |N3324 . * ST SCREW FOR M5X0.8 L=16

57 |35024 N N DoE NEEDLE DY X3 #24

53 50003 . : ez i L NEEDLE CLAMP

59 |35245 ¥ - P EMEEERY SCREW 3/16X32 L=10.5

60 |8097 N - L 7: S FINGER GUARD BASE

61 |28564 . - e e SCREW 15/64X28 L=5

62 |8103 N - L A S FINGER GUARD

63 |28057 " - ol e Ry SCREW 11/64X40 L=35

o4 28058 . - LR R, LIFTING PRESSER FOOT

65 |28157 : " LA s L/PRESSER FOOT SCREW M6X1 L=12

66 111067 . : L ERREGR L THREAD GUIDE (MIDDLE)

67 (28198 M R O e kg NUT

68 |28204 . : | [FRILET TENSION STUD (LOWER)

69 |28209 N * L RRILETL TENSION STUD NUT

70 (28171 * * 1 I%\%HIZ%\U*//? L STOP RING FOR 28198

71 28172 . x sl g4 THREAD TAKE-UP SPRING

72 |28199 N * ) |BERZT REGULATING SPRING

73 |28201 N * A XL TENSION WASHER

74 |1543 % N AR, TENSION OIL PAD

75 |28202 i " ||pgErn TENSION DISC

sl )| R L e

77 |282 I bAl PER
= * | * | 1 [@=bykFok TENSION THUMB NUT




NEEDLE BAR, PRESSURE BAR, THREAD CONTROLLER (CH-7B EXCLUSIVE PARTS)




g5, A4 RATF (CH-7B EREM)
NEEDLE BAR, PRESSURE BAR ., THREAD CONTROLLER (CH-7B EXCLUSIVE PARTS)

HEES |0 |EK e DESCRIPTION
PARTS NO g QTY
1 28051 | 1 |[RPBHHE TENSION RELEASE BAR
2 111073 *| 1 |RPBEHEILE SCREW 11/64X32 L=11
3 (28504 * | 1 |ER FACE PLATE
4 128158 * | 1 |EIRAREN(T) THREAD GUIDE (LOWER)
5 18040 * | 1 |[EiRAR#E(T) I SCREW 9/64X40 L=8
6 |28507 | 1 |HzEEE P/BAR LIFTING BRACKET
7 (31021 * | 1 |[WABEE/RL SCREW M6X1 L=16
8 (1393 [ 1 |$#BZ4E P/BAR LIFTING BRACKET
9 (28050 * | 1 |BRAETARIL P/BAR BUSHING (LOWER)
10 |2067 * [ 1 BAETA2ILLE SCREW 11/64X40 L=6
11 |28505 * [ 1 |$HHLE NEEDLE BAR ROCK FRAME
12 (28029 * | 1 |8 NEEDLE BAR
13 [N1124 * [ 1 |& DD X1 #24 NEEDLE DD X 1 #24
14 28506 [ 1 |#BELXEEV(T) ROCK FRAME STUD(LOWER)
15 |31204 [ 1 |#BLEEEY (T) LA “E” RING
16 [18028 [ 1 |#BEEEV(F)1E SCREW 5X0.8 L=5
17 35245 | 1 |24 H—H—F& FINGER GUARD BASE
17 (28516 x| 1 |2uh-h-VE@E—5—#8%) 473y |F/G HOLDER. ROLLER FOOT (OPTION)
18 (8097 | 1 |74 H—H—F&1LE SCREW 15/64X28 L=5
19 (28564 | 1 |4 H—H—F FINGER GUARD
19 28515 | 1 |uh=-h-N@E—>—8z) 4£77vay FINGER GUARD. ROLLER FOOT (OPTION)
20 (8103 | 2 (4o H—H—F1E SCREW 11/64X40 L=35
21 (28513 | 1 |#Hz& PRESSER FOOT
22 16025 x| 1 |#BZz£1 SCREW 11/64X40 L=12
23 |1705 x| 1 |B—5—#z 47Vay ROLLER PRESSER FOOT COMP. (OPTION)




L& - XA - X YRR - R LEERAMR
UPPER SHAFT - THREAD TAKE-UP - UPPER SHAFT MECHANISM - REVERSE STITCHING MECHANISM




8- KA - EX YRR - R LUAERAfR
UPPER SHAFT - THREAD TAKE-UP - UPPER SHAFT MECHANISM - REVERSE STITCHING MECHANISM

No. (GBS | ® | T | B T DESCRIPTION
PARTSNO.| & | & | aTY

1 [28176 * | * 1 | KRB () F/LIFTER LIFTING LEVER

2 128178 * | x 1 | KBEY PIN FOR 28179

3 |28043 * | x 1 | KBEVIE SCREW M6X1 L=10

4 128208 * | 1 | KRBE 1L AfR “E” RING

5 128180 * | 1 | RETydv— LIFTING LEVER WASHER

6 |28179 * | 1 | KBlEHR LIFTING LEVER SPRING

7 128177 * | * 1 |hB LIFTING LEVER (SMALL)

8 |28138 * | * 2 |[/hB1 SCREW M6X1 L=10

9 |28175 * | x 1 | EfR ARM CAP

10 12418 * | x 2 | EiRLIE SCREW 13/64X32 L=9

11 20171 * | x 1 |7—L3Liz RUBBER PLUG

12 28173 * | % 1 | 7—LfAlik SIDE PLATE (ARM)

13 |12418 * | * 2 | 7—LARLE SCREW 13/64X32 L=9

14 28148 * | x 1 | EEYE UPPER FEED ROCK SHAFT

15 |147468 * | * 2 | EZXEYEHS— UPPER FEED ROCK SHAFT COLLR

16 21104 * | * 4 | EREYFEHS—IE SCREW 11/64X40 L=7.5

17 |28151 * | x 1 | EXYEEEEA) ROCK SHAFT CONN. (A)

18 (28103 * * 1 [LEEYEERKAFERL SCREW M8X1.25 L=25

19 28153 * | * 1 | EEYEELEB) R/SHAFT CONNECTION (B)

20 (35034 * | * 1 | EEYEERB)HEL SCREW M6X1 L=20

21 (28155 * | x 1 | EREYirnvyRERL HINGE SCREW

22 [28070 * | * 1 | EZEYirayrEwRa vk NUT FOR 28026

23 |17095 * * 1 | EEYIZIAYRFEE LI Al “E” RING

24 (28167 * | - 1 | EXYEEE UPPER FEED CONNECTION

24 (28508 - | = 1 | EEYER UPPER FEED CONNECTION

25 (28149 * | x 1 | EEYERBERL SCREW 6.75X24 L=8

26 28147 * - 1 |#EXTEEAT)ILE SCREW FOR M4X0.7 L=6

27 [28010 * | * 1 | kEh ARM SHAFT

28 (28014 * | x 1 | LEAETARIL A/SHAFT BUSHING(FRONT)

29 (28020 * | % 1 | LERRTAZILIE SCREW M5X0.8 L=16

30 |28015 * * 1 | EEWEASIL A/SHAFT BUSHING (REAR)

31 (28021 * | * 1 | LEARARILIE SCREW M5X0.8 L=6

32 (28019 * | 1 |F—=)—F— MACHINE PULLEY KEY

33 (28197 * | - 1 |Hi CAM

33 (28012 - | = 1 |hiL CAM

34 (28013 * | % 1 |ALIE(CK) POSITION SCREW (LARGE)

35 (28032 * | x 1 |ALIEUN) CAM SCREW (SMALL) M8X1.25 L=14

36 (28046 * * 1 |#tU3EVHRL C/LINK STUD SCREW

37 [28022 * | x 1 | R THREAD TAKE-UP LEVER

38 (28023 * | 1 | RXFEEREY T/T/LEVER HINGED STUD

39 [28024-A * | 1 | RFEREIE LEVER HINGE STUD SCREW M5X0.8 L=18

40 (28026 * | x 1 | XFEaaBRfal ROLLER HINGE SCREW

41 [28070 * | x 1 | XFaaBHalC+ vk NUT

42 (28025 * | 1 |X¥ao T/TAKE-UP LEVER ROLLER

43 (28192 * | 1 |REREIHNT— B/W/DRIVING COLLAR

44 (28024-A * * 2 | REEEHS—IE SCREW M5X0.8 L=18

45 (28063 * | x 1 |FEYHL FEED DRIVING CAM

46 (28043 * | 2 |EYHLIE SCREW M6X1 L=10

47 (28102 * | x 1 |3IavkAL CRANK CONN. ROD CAM

48 (28103 * * 1 [3IAvkA LR SCREW M8X1.25 L=25

49 (28108 * | x 1 |3iAyRFALIEDER SET RING FOR 28102

50 (28100 * | % 1 |3iZAayRALD Y v— WASHER FOR 28101

51 (28017 * | 1 |7—=Y— BALANCE WHEEL

52 (28027 * [ * 2 |7——Lt MACHINE PULLEY SCREW M8X1.25 L=12

53 (28018 * [ 1 |7—=Y—#LAl PULLEY ADJUSTING SCREW M8X1.25 L=16.5

54 (28064 * |k 1 |EYRETE FEED REGULATING BAR

55 (28065 * [k 1 |RYSREIREY F/REGULATING BAR STUD

56 28043 * * 1 |EYSRSeE L SCREW M6X1 L=10

57 128066 * * 1 [ZXOvrAa=E SLIDE BLOCK FOR 28064

58 (28067 * |k 1 |EYHREHT— COLLAR FOR 28064

59 (28068 * [k 1 |REYFREHS—HERL SCREW M5X0.8 L=20

60 16025 * * 2 |FEYEHREHS—LE SCREW 11/64X40 L=12

61 (28163 * | % 1 |EYEASLNN—ERD SCREW FOR 28067

62 |28164 * | % 1 [EYEREICEY FEED REGULATING KNOB

63 [35056 * [ 2 | FEYIRAsE—Lvbk KNURLING TOOL

64 (28162 * * 1 EYEREHS— FEED REGULATING COLLAR

65 (28161 * * 1 [EYFRER STITCH LENGTH PLATE

66 [17046 * [ % 2 | EYAERL SCREW M6X1 L=10

67 |28858 * [k 1 |EYEFRE LR FEED LENGTH STOP PLATE

68 [28061 * * 1 [LIN— 2R L/LEVER SUPPORT PLATE

69 |30066 * * 1 ([LIN—ZHFZHRE SCREW M5X0.8 L=12

70 {13055 * [ 1 |#ZEIFL/SN— P/BAR LIFTING LEVER

71 (28060 * | 1 |[L—Errl L/LEVER PIN SCREW

72 110652 * | x 1 [LS—E RLCFvk NUT 11/64X40




EXYEER - k&S
UPPER SHAFT MECHANISM - BOBBIN WINDER

24 17




LXEYER - RES
UPPER SHAFT MECHANISM - BOBBIN WINDER

No. [BRES | 1 | @ [EXK e DESCRIPTION
| |

PARTSNO.[ T | T |QTY
1 [28132 * | - 1 |#EEh LIFTING ROCK SHAFT
2 |10514 * | - 2 |tEEASIL L/ROCK SHAFT BUSHING
3 |15053 * | - 1 |#EE#E Rl CRANK LINK SCREW STUD
4 110728 * | - 1 |[HEEE R liss OIL WICK FOR STUD 6X6
5 110517 * | - 1 [#EEE R vk NUT FOR 15053
6 28130 * | - 1 |z ETHLA LIFTING ECCENTRIC
7 110566 * | - | 2 |#Z EThHLIE SCREW 1/4X32 L=55
8 (20072 * | - 1 | EE#HEOyr LIFTING ECCENTRIC CONN
9 20073 * | - 1 | EEEOYRRTYVY NEEDLE BEARING
10 |28135 * | - 1 |[HEEh=5F L/ECCENTRIC CONN CRANK
11 |10754 * | - 1 |[HEEhI=5FERERL SCREW 6.75X24 L=16
12 |10775 x | - 1 | bEFEOYREARL ECCENTRIC CONN. SCREW
13 (10703 * | - 1 |[BRLIyivy— WASHER
14 (10774 * | - 1 | EE#EOYR/A (T ECCENTRIC CONN. COLLAR
15 10599 x | - 1 [Ty — WASHER
16 (10776 * | - 1 | EEFEOYRES vk WING NUT
17 |28142-A * | - 1 KD=x LIFTING BELL CRANK
18 |18417 * | - 1 |Kd=FIE SCREW 4.5X32 L=8
19 (28147 * | - 1 [ZXYoole SET SCREW M4X0.4 L=6
20 (28143 * | - 1 KOFEVRL BELL CRANK STUD SCREW
21 (13076 * | - 1 KOFEEVRLFYE NUT
22 (6339 * | - 1 KOFE LI SCREW 1/8X44 L=40
23 28140 * | - 1 |[KDFEHR P/BAR CONNECTING LINK
24 (28210 * | - 1 |3 6X6 200L OIL WICK 6X6X200
25 (30750 * | - I AWAN CABLE BINDER
26 |28136 * | - 1 [z E VIBRATING PRESSER BAR
27 |28145 * | - 1 |[ZXyvy L/BELL CRANK LINK
28 (28146 * | - 2 | ZRI)UEREEY CONN. PIN FOR 28145
29 (28147 x | - 1 =291 SET SCREW M4X0.4 L=6
30 (28137 * | - 1 |[higx VIBRATING PRESSER FOOT
31 (28138 * | - 1 [PEZEHRL V/PRESSER FOOT SCREW M6X1 L=10
32 |28133 * | - 1 |fEEh/N—(E) ROCK SHAFT COVER(LEFT)
33 (8040 * | - 2 |tEsEhH/NN— (&) I SCREW 9/64X40 L=8
34 (28134 * | - 1 |fEEh/AN—(H) R/SHAFT COVER (RIGHT)
35 (8040 * | - 2 |tEEhHAN—(H) Lk SCREW 9/64X40 L=8
36 |28168 * | - 1 |7—LH/—(F) ARM COVER (FRONT)
36 (28510 - | % 1 |7—LHh/— (5D ARM COVER (FRONT)
37 (8040 O 2 | 7—LAN—(FIE SCREW 9/64X40 L=8
38 (1424 * | x 1 | ER# THREAD GUIDE (UPPER)
39 (8040 * | % 1 | EREIE SCREW 9/64X40 L=8
40 28231 * | ok 1 |REREFE BOBBIN WINDER BRACKET
41 (8040 * | % 2 |REBRFEL SCREW 9/64X40 L=8
42 120025 * | x 1 |[REAFELRE THREAD GUIDE
43 [150326 * | * 1 |RFAFE TENSION SCREW STUD
44 (10652 x | % 1 |RFpFEFIE NUT 11/64X40
45 (20019 * | % 2 |AFm TENSION DISC
46 127060 * | x 1 |Gh—m TENSION RELEASE WASHER
47 (20024 * | % 1 |iB&ERTILY RELEASE SPRING (THICK)
48 127062 * | * 1 [iBEERAT)TES TENSION THUMB NUT STOP
49 (27061 * | x 1 |A—Lwyk TENSION THUMB NUT
50 |28181 * | * 1 | BB BOBBIN WINDER BRACKET
51 [13330-4B * | % 2 | HRERARILE SCREW 11/64X40 L=9
52 |28182 * | *x 1 |[REEHZ B/WINDER SHAFT BLOCK
53 (28181 * | * 1 [REBETR BOBBIN WINDER BRACKET
54 (28185 * | x 1 |REGE BOBBIN WINDER SPINDLE
55 (28184 * | % 1 | R&EQ0—5— BOBBIN WINDER ROLLER
56 |70175 * | *x 2 |HR&EO—>—1k SCREW 11/64X40 L=5.8
57 (28193 * | * 1 |R&D L B/WINDER RUBBER RING
58 (33158 * | x 1 | REBEL/N\—H B/WINDER LEVER SHAFT
59 (33126 * | * 1 |RBEL/N—EIE A “E”-RINGE
60 (16287 * | % 1 | RESELN—ET Y v— WASHER
61 (28188 x | * 1 |RBRIERZ B/W/LEVER SPRING STOP
62 |27174 * | x [ 1 |RBRIERZHELL SCREW M4X0.7 L=10
63 |28187 * | % 1 |R&RIEA B/WINDER LEVER SPRING
64 16333 * | % 1 |R&RIE41E SCREW 9/64X40 L=6.5
65 (28194 x | * 1 | R&EERIEFRIEDT Y v— WASHER

_8_




TEh - E - TEY
OSCILLATING SHAFT - SHUTTLE HOOK - LOWER FEED ROCK SHAFT




T - HFE - TEY

OSCILLATING SHAFT

* SHUTTLE HOOK - LOWER FEED ROCK SHAFT

No. |FRmm&ES | Q| D |{EX mm DESCRIPTION
| |
PARTS NO| 5| 5 |QTY
1 |28837C [ x| 1 [SvbLovs HOOK COMPLETE
1-1 [28837-01 | x| 1 [U¥bLTIL—LA SHUTTLE FRAME ONLY
1-2 |28091-A3 | x| x| 1 | F—tybial SET SCREW FOR CYLINDER
1-3 [28091-A5 | x| x| 1 |NIE4alE SET SCREW FOR 28091-04
1-4 [28091-04 | x| x| 1 |/NIL4a S/CYLINDER SET SPRING
1-5 128091-10 | * | x| 1 [JRIEHIETY v— WASHER 28091-A5
1-6 |28091-A | x| 1 [PUA—ERIE SPRING
1-7 [28091-08 | x| x| 1 |[@Avshl T/SPRING SET SCREW
1-8 128837-03 | * | x| 1 |RFAFIEH TENSION SPRING
1-9 [28091-07 | * | x| 1 |RFFIThAFIL T/REGULATING SCREW
1-10 |128837-02 | * [ * | 1 |>)o5— SHUTTLE CYLINDER
1-11 128091-17 | * [ * | 1 |Z=&Gi51EIE4 ANTI-SPIN SPRING
2 [28092 | x| 1 [[REY BOBBIN
3 |28083 [ x| 1 [hexE SHUTTLE RACE BODY
4 [28089 | x| 2 [hvxELE SHUTTLE RACE SCREW M4X0.7 L=22
5 128087 [ x| 1 [heSfldh HOOK COVER SPRING
6 [28086 | x| 1 [hesr HOOK COVER
7 28088 | x| 1 [AeSf=LtEY HOOK COVER SET PIN
8 |28084 [ x| 1 [he2 SHUTTLE RACE BACK
9 |28021 | x| 1 [E#EAZILIE SCREW M5X0.8 L=6
10 |28085 | x| 4 [AeRTYLY S/RACE BACK SPRING
11 28121 x| x| 1 [8tHR NEEDLE PLATE
12 28122 * [ x| 2 |§HR1E NEEDLE PLATE SCREW M5X0.8 L=8.2
13 28125 [ x| 1 [FEYSEZ FEED BAR FITTINGS
14 28122 x| % | 2 [EFYBWZRIE SCREW M5X0.8 L=8.2
15 [28115-10 [ * | x| 1 [HFEZAA—H(1.0mm) £7°V3Y |SPACER 1.0MM (OPTION)
15 [28115-13 | * | * | 1 |HFEZAA—H(1.3mm) 17°Y3Y |SPACER 1.3MM (OPTION)
15 |28115-16 [ * | *x | 1 |HMEZAA—H(1.6mm) 17°Y3Y |SPACER 1.6MM (OPTION)
15 [28115-19 | * | * | 1 |HFEZAA—H(1.9mm) 17°Y3Y |SPACER 1.9MM (OPTION)
15 |28115-22 [ x| x| 1 |MWEZAA—H(2.2mm) 17°Y3Y |SPACER 2.2MM (OPTION)
16 [28090 | % | 1 [ERkK EDGE GUIDE BED SLIDE
17 28122 *| % | 2 [ERERLE SCREW M5X0.8 L=8.2
18 [10794 x| x| 2 [EAYDYT(3/8") OIL CUP (3/8")
19 |28073 * [ *| 1 [EYE F/DRIVING ROCK SHAFT
20 (28110 * | x| 1 [EYERIARIL F/D/S/BUSHING (FRONT)
21 [37055 *| k| 1 [BYEFIAZILIE SCREW M5X0.8 L=8
22 28112 [ x| 1 [(EYEHT— F/DRIVING ROCK SHAFT COLLAR
23 [100456 x| x| 2 [REYEHZ—IE SCREW 15/64X28 L=3.2
24 (28124 * | x| 1 [EYEELE FEED BAR CONNECTION
25 |28074 | x| 1 [ZFUFEE RL STUD SCREW FOR 28073
26 |28126 ¥ x| 1 [EUEEKELRD L HINGE PIN SCREW (UPPER)
27 |28114 *[* [ 1 [FSq4/3— SHUTTLE DRIVER
28 |[28110 * | k| 1 [TEEIASZIL H/D/S/BUSHING (FRONT)
29 |37055 ¥ | x| 1 [THERIAZILL SCREW M5X0.8 L=8
30 |[28112 * [ x| 1 [Fé#hsS— H/DRIVING SHAFT COLLAR
31 [100456 | x| 2 [T&#HS—1k SCREW 15/64X28 L=3.2
32 (28116 * | k| 1 [:EYETEH F/LIFTING ROCK SHAFT
33 |28110 * [ k[ 1 [FEYLTEAZIL F/LIFTING ROCK SHAFT BUSHING
34 |37055 * [ *x| 1 [EYLTFEA2ILIE SCREW M5X0.8 L=8
35 |28112 * [ * | 1 [EYLETHEHAT— F/LIFTING ROCK SHAFT COLLAR
36 (100456 * | x| 2 [EYLTEAT—IE SCREW 15/64X28 L=3.2
37 28127 * [ x| 1 [BYEBRBELRDT HINGE PIN SCREW(LOWER)
38 |[28123 | x| 1 [FEYE FEED BAR
39 (17095 * | x| 1 [EYEERBELRDT I AR “E”RING (LOWER)
40 |31204 * [ x| 1 [EYEBEFBELRD B ARG “E”RING (UPPER)
41 (28119 | x| 1 [ZEYE FEED DOG
42 128120 * [ x| 1 [EYsEIE FEED DOG SCREW M8X0.8 L=9.3




TE - TaE Y ER
OSCILLATING SHAFT -

LOWER FEED MECHANISM

428 26

>

- 11 -




T - TEYRRF

OSCILLATING SHAFT - LOWER FEED MECHANISM

No. | ES | Q|2 (A% % DESCRIPTION
| |

PARTS NO| 5 | 5 [QTY
1 128062 [ x| 1 [ZxXavk CONNECTING FORKED ROD
2 (28026 * [ *| 1 |ZXAvFEHRL CONNECTING FORKED ROD SCREW
3 (28070 [+ | 1 [ZXROYMEEERRDSF YR NUT M8X1.25
4 (28154 * | x| 1 [E&EYZOvR U/FEED CRANK CONNCTION
5 |28075 * | k| 1 [EYFEER F/R/S/CONNECTING CRANK
6 (28076 * [ % | 1 [FEYUFEBEHRL SCREW M6X1 L=18
7 [28155 | x| 2 [E#YIIAyFER4lL HINGE SCREW
8 [17095 * [ % | 2 [EZEYIIAYFEAL AR “E”RING
9 (28111 * | x| 1 [FEYUERAFIL F/D/S/BUSHING (REAR)
10 (37055 * | k[ 1 [FEYEZRAFILIE SCREW M5X0.8 L=8
11 28101 * [ | 1 [FZZAvK CRANK CONNECTING ROD
12 (10723 x| *| 1 [SZOyrZILEZ OIL FELT STOPPER
13 (28093 | x| 1 [fZZAvkcZTILk CHANGE TO 17026
14 128068 [ % | 1 |[Z22XIF09E L SCREW M5X0.8 L=20
15 (28099 ¥ | x| 1 [Z2X9509EY 0/ROCK SHAFT PIN
16 (28109 * [ % | 1 [Té#ah HOOK DRIVING SHAFT
17 (28111 | x| 1 [TE#EA2IL H/D/S/BUSHING (REAR)
18 [37055 * [ % | 1 [TE#EAZILIE SCREW M5X0.8 L=8
19 [28105-A [ *| 1 RYF OSCILATING SHAFT CRANK
20 |28104 * [ | 1 [IRYFHERLC SET SCREW M8X1 L=18
21 135054 [ *| 1 RYFHERLTYIr— WASHER
22 128107 x[*| 1 [AEEVHRL STUD SCREW FOR 28105-A
23 (28106 x| x| 1 RYFAE SLIDE BLCOK FOR 28107
24 (17095 [ | 1 [AEEVRLIEAH “E”RING
25 128096 [ x| 1 [ZyRHIS5VH OSCILLATING ROCK SHAFT
26 128098 [ x| 1 [&B& O/ROCK SHAFT HINGE PIN
27 (28097 | x| 2 [BESAZIL BUSHING FOR 28098
28 (37055 * [ % | 1 [BESA2ILIEED SCREW (FRONT) M5X0.8 L=8
29 |37055 * [ k| 1 [ESARILIEGR) SCREW (REAR) M5X0.8 L=8
30 (28095 * | x| 1 [BESTyIv— WASHER FOR 28098
31 |4094 [ | 1 [BSEI7vyir—Ib SCREW M4X0.7 L=5
32 [28174 * | x [ 1 [RyRAlIHKR SIDE PLATE (BED)
33 [12418 * [ % | 2 [RyREIHRE SCREW 13/64X32 L=9

_12_




NILEA—Fk
BELT GUARD BODY

_]3_



NILM—F
BELT GUARD BODY

No. | ES | Q|2 (A% % DESCRIPTION
| |
PARTS NO| 5 | 5 [QTY
1 128078 x [ x| 1 [RLMHI—FKLXE BELT GUARD BAR
2 (28076 x| x| 2 [R)LMH—FLEELE SCREW M6X1.0 L=18
3 (28079 * | % 1 [ RIS —F =2 BLET GUARD PLATE
4 (28058 * [ %] 2 [RJLMT—FZHRIE SCREW M6X1.0 L=12
5 (28077 * | x| 1 [RJLMHF—FKE BELT GUARD BODY
6 /28080 x| % | 4 [RJLMH—KERELE BELT GUARD SCREW
AT ar OPTION
7 |28128C x| k| 1 [BRHEB7HTE4—RCHMHGED SYNCHRONIZER ADAPTER COMP
8 [28128 x| x| 1 [REBZF7HTH5— SYNCHRONIZER ADAPTER
9 (30170 x| x| 3 [MRHEBF7HATF4—LHL SCREW M4X0.7 L=16
10 |31208 x| x| 3 [RHBIFTHFT4—E|Tviv— |WASHER
11 |28018-A ¥ | x| 1 [F—y—#LAl PULLEY ADJUSTING SCREW
12 17529 x [ x| 1 [RHBEZZE SUPPORT BAR
13 |37102 [ x| 2 |BEBRZABTVE NUT M6X1.0

_14_




RILE
ACCESSORIES

1R

®eee@e® 15
eee®@® 16

111

17 18 19 20

21

_15_




TEmBER%

ACCESSORIES
No. |HB@RES | Q| 2 [{EH 4 DESCRIPTION
| |
PARTS NO g 5 QTY
1 (19473 *| x| 1 |+FFSA/\— SCREW DRIVER (CROSS TYPE)
2 (8121 [ | 1 |FS4/8—=0N) SCREW DRIVER (SMALL)
3 (8120 x| x| 1 |FSAM/8—(h) SCREW DRIVER (MIDDLE)
4 (9118 [ %] 1 |FS4/83—(K) SCREW DRIVER (LARGE)
5 |25649C | x| 1 |FSAM/\—454 SCREW DRIVER COMPLETE
6 |8132-A * | x| 1 |BERFYuIHT ACCESSORYS PACK
7 (8125 * [ x| 1 PAREL OILER
8 [11193 x| x| 1 [iH OIL
9 [N3324 * [ -] 3 |& DY X3 #24 NEEDLE DY X 3 #24
9 [N1124 - *]| 3 |& DD X1 #24 NEEDLE DD X 1 #24
10 28092 *| x| 6 |/RE> BOBBIN
11 (10942 * [ | 1 |Ri#E ALM SPOOL PIN
12 |13079-01 * | x [ 1 |<&Y (1000mm) CHAIN (1000mm)
13 (2567502 | % | x| 2 |sh> CHAIN WITH HOOK
14 |28006 * [ % | 4 |IOUETRILE SCREW M8X1.25 L=100
15 [13096-W [ | 4 |ZVURFIvI— WASHER
16 (28007 [ | 4 |IVUETFUR NUT M8X1.25
17 (19457 | x| 1 |RALVF (2.5mm) WRENCH (2.5mm)
18 (19458 *[*| 1 |RALVF (3mm) WRENCH (3mm)
19 (19459 *[*| 1 |RALVF (4mm) WRENCH (4mm)
20 (19460 *| x| 1 |7RALVF (5mm) WRENCH (5mm)
21 |1871 [ *| 1 |RALVF (6mm) WRENCH (6mm)
22 113098 | x| 1 |R&)Ltvk PEDAL COMPLETE
23 |35254 * [ x| 1 |fR3tyk THREAD UNWINDER COMP.

_16_




SEIKO SEWING MACHINE CO., LTD.

2—-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

tAa—3I kK&t

T273-0018 FE R MIETHRET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560

E-mail: eigyo@seiko—sewing.co.jp

(EREF)
Parts No. PB15300 (0818)



